
 Z42308A9

PHT-800# 12 AIR WHL W/FORKS F89086

Last Updated: 01/25

© Valley Craft, Inc. All rights reserved



2

PHT-800# 12 AIR WHL W/FORKS



3

PHT-800# 12 AIR WHL W/FORKS



4

PHT-800# 12 AIR WHL W/FORKS



5

PHT-800# 12 AIR WHL W/FORKS



6

PHT-800# 12 AIR WHL W/FORKS



7

PHT-800# 12 AIR WHL W/FORKS



8

PHT-800# 12 AIR WHL W/FORKS



9

PHT-800# 12 AIR WHL W/FORKS



10

PHT-800# 12 AIR WHL W/FORKS



11

PHT-800# 12 AIR WHL W/FORKS



12

PHT-800# 12 AIR WHL W/FORKS



13

PHT-800# 12 AIR WHL W/FORKS



14

PHT-800# 12 AIR WHL W/FORKS



15

PHT-800# 12 AIR WHL W/FORKS



2
3

37

4

1

16

19

13

15

36

38

18

5

41

7

PARTS BREAKDOWN
GENERAL

16

PHT-800# 12 AIR WHL W/FORKS



A

DETAIL A
SCALE 1 : 5

18

6

20

8

22

21

32

31

23

29

347

27

17

PHT-800# 12 AIR WHL W/FORKS



GENERAL AND BRAKE COMPONENT 
PARTS

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 F69481A4 FRAME WLDMT/PPT 1
2 Z00591A7 THROTTLE TWIST MAGURA 0-5K 1
3 Z50007A7 GRIP-HDL 1-1/8" BLK 1
4 F69046A6 PHT CONTROL BOX ASSEMBLY 1
5 Z10251A6 RING-RTNG 3/4 2
6 F69456A2 MOTOR MT WLDMT 1
7 Z10047A3 NUT-NYL NE 3/8-16 8
8 Z10530A8 S-HHC 3/8-16x1-1/4 6
9 Z10202A4 WASHER-3/8 FLAT SAE 12
10 Z10491A6 BUSH-MACH 3/4x18GAx1-1/2 OD 4
11 Z00116A0 GROMMET-.625ID SBR 4
12 Z40473A3 TAG/SERIAL NUMBER/PRINT 2 COLORS 1
13 Z31626A5 WHL-8X2-1/2 HD RBR 2
14 Z10511A7 S-CRG 5/16-18x3/4 4
15 F69483A2 TRIP PDL WLDMT/PPT 1
16 F69482A3 SHOE WLDMT/PPT 1

17 F30212A6/R70212 SPG-TRIP PDL (STK) -- CS, use R70212 
for RPMTS 2

18 Z20912A7 TRANSAXLE-0.44HP/14" FLANGE 1
19 F51841 WHL-12 PHT MACH 2
20 Z10112A3 S-HHC 1/4-20X1 10
21 F69455A1 BRK ROD WLDMT-PHT 1
22 F51830 LINK-BRAKE ROD PHT 1
23 F69457A3 EXTENDED BRK LINKAGE WLDMT 1
24 Z10531A7 WASHER-.260x.687x.062 THK NYL 5
25 91259A544 SHLDR 1/4 X 1-1/4 #10-24 1
26 Z10575A9 NUT-NYLOCK #10-24 1
27 Z10069A6 PIN-SPG 3/16X5/8 1
28 Z11616A1 SHLDR1/4"X1/4"X#10-24THR 1
29 F62177A2 BRK BAND ASSY 2
30 Z10209A7 WASHER-3/8 LOCK INT TOOTH 2
31 Z10030A2 NUT-HEX JAM 3/8-24 2
32 Z30012A2 ECC-BRK SHORT 2
33 Z11624A9 RING-RTNG 3/8 2
34 F69051A1 BRK LINKAGE WLDMT 1
35 Z11617A2 SHLDR1/4"X5/8"X#10-24 1
36 Z00592A8 SWITCH-MOTOR REVERSE 1
37 F30013A7 HDL-BRK/825 1
38 F30014A6 CLEVIS-BRK CABLE 1
39 Z30047A1 TERM-CA LG 1
40 Z10043A7 NUT-NYL NE 1/4-20 2
41 Z10136A5 S-HHC 3/8-16X2-1/4 2

18

PHT-800# 12 AIR WHL W/FORKS



B

6

5

16

15

7 3

12

17

2

18

1

4

11

13

21

22

26

DETAIL B
SCALE 1 : 2

10

8

9
20

19

PARTS BREAKDOWN
CONTROL BOX

F69046A6

19

PHT-800# 12 AIR WHL W/FORKS



PARTS BREAKDOWN
CONTROL BOX

F69046A6

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 F69448A4 PHT CONTROL BOX WLDMT 1
2 Z00558A4 BATTERY-12V 18AH 2
3 Z11663A8 CURTIS MTR CNTLR PROG-PHT 1
4 Z00120A4 PLUG-FLGD INLET 125V 1

5 Z00561A7 SWITCH-KEY ON/OFF 24VDC PT, 
MFR # 84828-07 1

6 Z20817A6 LIGHT-INDICATOR LED GRN 24V 1
7 Z11613A8 BUZZER-24VDC FLANGE MNT 1
8 Z10035A7 NUT-HEX KEPS 1/4-20 1
9 Z10109A8 S-HHC 1/4-20X1/2 1
10 Z10708A3 LUG-SET SCREW 1/4 1
11 F51823 CONTROL BOX COVER 1
12 Z30415A5 HDL PCKT PULL PLST 3.25X1.41 1
13 Z00116A0 GROMMET-.625ID SBR 2
14 Z10385A3 S-PTHTC #8x3/8 LG 7

15 Z00584A0 CURTIS BATTERY DISCHARGE 
GAUGE 1

16 Z00530A0 FUSE HOLDER PANEL MNT 1
17 Z00594A0 BATT TERM COVER RD 2
18 Z00595A1 BATT TERM COVER BLK 2
19 Z00613A9 FUSE-AGC 30 AMP 1
20 Z10207A9 WASHER-1/4 LOCK INT TOOTH 1
21 Z40998A9 DECAL-12V BATTERY 1

22 Z20361A1 BATTERY CHARGER, DELTRAN 
12/24v 1

23 Z10381A7 S-PTH #8-32x5/8 2
24 Z10382A6 NUT-HEX KEPS #8-32 ZP 6
25 Z10463A8 S-PTHM #8-32x3/8 4
26 Z00148A2 GROMMET 1/2 DIA 1

20

PHT-800# 12 AIR WHL W/FORKS



-+
Z2

08
17

A
6

LI
G

HT
-IN

D
IC

A
TO

R 
LE

D
 G

RN
 2

4V
BD

I O
UT

PU
T

Z0
05

84
A

0
BA

TT
ER

Y 
D

IS
C

HA
RG

E 
G

A
UG

E

+2
4V

-

Z0
05

92
A

8
SW

ITC
H-

RE
V

ER
SE

Z1
16

13
A

8
BU

ZZ
ER

-2
4V

D
C

 F
LA

N
G

E 
M

N
T

+ -

+ -

Z0
05

61
A

7
SW

ITC
H-

KE
Y 

O
N

/O
FF

 2
4V

D
C

 
PT

Z2
09

12
A

7
TR

A
N

SA
XL

E-
0.

3H
P/

12
5L

B-
IN

B+
  +

24
V

 (R
ED

 L
EA

D
)

B-
   

-2
4V

 (B
LA

C
K 

LE
A

D
)

M
1

M
2

J1
P1

 B
- (

BA
TT

ER
Y 

C
HA

RG
ER

)

J1
P2

 B
- (

BA
TT

ER
Y 

C
HA

RG
ER

)

J1
P3

 P
O

T 
HI

G
H 

O
UT

PU
T

J1
P4

 P
O

T 
W

IP
ER

 IN
PU

T

J1
P5

 K
EY

SW
ITC

H 
IN

PU
T 

(K
SI

)

J1
P6

 B
RA

KE
 IN

PU
T 

(B
RA

KE
 -)

J1
P7

 P
US

H 
SW

ITC
H 

IN
PU

T

J1
P8

 M
O

D
E 

SW
ITC

H 
IN

PU
T

J1
P9

 S
TA

TU
S 

LE
D

 O
UT

PU
T

J1
P1

0 
B+

 (B
A

TT
ER

Y 
C

HA
RG

ER
)

J1
P1

1 
B+

 (B
A

TT
ER

Y 
C

HA
RG

ER
)

J1
P1

2 
IN

HI
BI

T 
IN

PU
T

J1
P1

3 
PO

T 
LO

W
 IN

PU
T

J1
P1

4 
BR

A
KE

 O
UT

PU
T 

(B
RA

KE
 +

)

J1
P1

5 
BD

I O
UT

PU
T

J1
P1

6 
HO

RN
 IN

PU
T

J1
P1

7 
RE

V
ER

SE
 S

W
ITC

H 
IN

PU
T

J1
P1

8 
SP

EE
D

 L
IM

IT 
PO

T 
W

IP
ER

 IN
PU

T

Z1
16

63
A

8
C

N
TR

LR
 A

SS
Y 

C
UR

TIS
 1

21
0-

24
01

PO
T 

LO
 (B

LA
C

K)
   

   
   

0

PO
T 

W
IP

ER
 (B

RO
W

N
) 0

PO
T 

HI
 (B

LU
E)

   
   

   
   

  0

Z0
05

91
A

7
TH

RO
TT

LE
 T

W
IS

T 
M

A
G

UR
A

 0
-5

K

Z2
00

57
A

9
BA

TT
ER

Y 
C

HA
RG

ER
, D

EL
TR

A
N

 2
4V

Z0
05

58
A

4
BA

TT
ER

Y-
12

V
 1

8A
H

Z0
05

58
A

4
BA

TT
ER

Y-
12

V
 1

8A
H

Z0
05

30
A

0
FU

SE
 H

O
LD

ER
 P

A
N

EL
 M

N
T

21

PHT-800# 12 AIR WHL W/FORKS






	Cover
	Drawing View9

	Notice
	Contents
	Safety 1
	Safety 2
	SDS
	Description
	Operating 1
	Operating 2
	Operating 3
	Operating 4
	Maintenance
	Troubleshooting
	Troubleshooting 2
	Replacement
	Replacement2
	Drawing View13

	Replacement 3
	Drawing View14
	Detail View A (1 : 5)

	BOM
	Control Box
	Drawing View10
	Detail View B (1 : 2)

	Control Box BOM
	Wiring Diagram
	Warranty
	Back

